MODELLING AND CONTROL

OF POTABLE WATER CHLORINATION

Ameélie Pastre

Submitted in fulfilment of the requirements for the degree of Master of Science in Engineering

in the School of Chemical Engineering, University of Natal, Durban

Durban

September 2003



ABSTRACT

In potable water preparation, chlorination is the last step before the potable water enters the
distribution network. Umgeni Water Wiggins Waterworks feeds the Southern areas of Durban.
A reservoir at this facility holds treated water before it enters the distribution network. To
ensure an adequate disinfection potential within the network, the free chlorine concentration in
the water leaving the reservoir at the Umgeni Water Wiggins Waterworks should be between
[...]
Table D-1: Interpretation of variables in ADROIT program (VISUAL BASIC) D-1

xiii



Alphabet
A

B

Bov

By

C

G

CFD

DAE
DMC
EKF

zW‘W’J"TJ

=

MPC

ODE

el

RTD

LIST OF SYMBOLS

Matrix of model coefficients
Dynamic matrix

Open loop matrix

Offset matrix

Chlorine concentration
Observation matrix from DAEs system
Computational Fluid Dynamic
Turbulent diffusivity

Differential Algebraic Equation
Dynamic Matrix Control
Extended Kalman Filter

Flow rate

Water height

Kalman filter gain

Chlorine decay factor

Steady state horizon (number of steps)
Filter covariance matrix

Model Predictive Control
Number of future control moves
Ordinary Differential Equation
Optimisation time horizon
Predictive error covariance matrix
Dye quantity required
Observation error covariance matrix
Residence Time Distribution
Time

Velocity in x direction

Input (or manipulated) variable
Velocity in y direction

Volume of the reservoir

Process variable weighting matrix

Observation vector form DAEs system

X1V

mg/L

m?/s

ML/d

m/s

ML



Subscript

Greek alphabet

o

State vector

Associated variable

Inlet
Exit

Fraction of the total inflow entering the reservoirs
Flow coefficient

Fluid turbulent viscosity

Fluid density

Turbulent Schmidt number

Nominal retention time

XV

MLd—lm—l/Z
kg/m.s
kg/m’

¢)



CHAPTER 1

INTRODUCTION

This chapter presents an overview of the Wiggins Waterworks. It introduces the problem of

controlling the chlorine concentration at the exit of the works in light of a variable demand. The

chapter concludes by outlining the objectives of the dissertation.

1.1 THE WATER TREATMENT PLANT

Umgeni Water is the largest water authority in the Kwa-Zulu Natal Province of South Africa.
The area of supply covers some 24 000 square kilometres with the main boundaries being the

Indian Ocean in the East, the Tugela and Mooi Rivers in the North, the Drakensberg Mountains

in the West and the Mkomazi and Mzimkulu Rivers in the South (Figure 1-1).

= Towns Dams
- Wateraworks 1 Albert Falls Dam
- 2 Midsmar Dam
Raw Water Pumpstations 3 Camps Dvift
A Wastewater Works 4 Henley Dam
M Combination of Pipelines & Tunnels : :‘;‘:":ansa"‘m
Bulk Pipelines ; gr;omre_nsm
ngrveeni Dam
. ;otable E 5 Mungwana Dam
# aw sScourt 10 Umzinto Dam
A Rivers - 41 EJ Smith Dam
mm Cams
I W Proposed Supply Area
W Boundary
L BMpofana = Dalton 2 nger
jons. = 1 Tongati 7
Howick - W Vartburg
Mgeni idmar Fraserss _
m Umhilali Beach
Lesotho Mpophomeni & \n&' EENTEE 4 5 Ballito
R e W Ogunjing )
Mendui PMBurg gy PE ) Mctiati
Umlaas Ro=d @ @ Cato
Underberg n Ridge ) Mganl
= Richmohd Ao marsdaie Guiighan Heighis
Bulwer T iagins Cer Durban
- Micomazi Umbuimbubs Miazi
~f/u .a.ﬁma ittt
Y e S’ Amanzimtoti
| Exopo - M 92
-t b
ot Ixopo figiebu T
< _‘} e Umkomaas
T 'I..e \ i
H 3 " 10 : Park Rynie
[ = Matatiele ayLimnzanda
] WMzt
L Mtialume
TN = Kokstad .
g, ) Harding Mzumbe
ad - :
‘Mzimkhulu Indian Ocean
Mzimkhubsana Port Shepstone
Eastern Cape
Mihamyuna

Figure 1-1: Umgeni Water operational area (Umgeni Water (2002))

1-1




CHAPTER 1 INTRODUCTION

Wiggins Waterworks is situated in the Cato Manor district of Durban. The design of the
Wiggins Waterworks commenced in September 1980 with a commitment to increase the supply
of potable water to the Durban area by the summer of 1984. Wiggins Waterworks (Figure 1-2)
is designed to treat water from the Mgeni River intake, and also water supplied from Inanda
Dam. A system of five tunnels and pipelines transfers raw water by gravity. Inanda Dam is the

last dam situated on the Umgeni River.

Figure 1-2: Wiggins Waterworks aerial view (Umgeni Water (2002))

There are several purification steps taken at Wiggins Waterworks to make water clean and safe
for domestic and industrial consumption. The process diagram of the plant is shown in Figure 1-
3. Potable water flows by gravity from its 124 ML storage reservoir to southern Durban and
adjacent areas. Presently the design capacity of the waterworks is 350 ML/d of raw water. The

final water has a pH value ranging between 7.8 and 8.2 and a turbidity value below 0.8 NTU.



CHAPTER 1 INTRODUCTION

A, Raw Water Source

i
i

;
{
P

A\ NN V)

{
i

Q
& &
3
8

] |
Iﬂmnmm-nmnnrlf
o

Res.1 Res 2

F. Final Treatment
and Storage

Figure 1-3: Wiggins Waterworks process diagram (Umgeni Water (2002))

1.2 CONTROL PROBLEM

At the end of the treatment plant, a chlorine contact reservoir, divided into two sections, holds
treated water (Step F, Figure 1-3). Because of the variable demand, the reservoir level and
residence time vary over a range of values. The maximum combined capacity of the two
reservoir sections is 120 ML (7.05 m level), and the minimum capacity is 25.5 ML (1.5 m
level). The daily average demand is 140 ML/d, with a daily peak about 220 ML/d. However,
this can occasionally be as high as 320 ML/d, making the control of the chlorine dosing

difficult. The chlorine residual concentration declines with time, so that the outlet chlorine

1-3



CHAPTER 1 INTRODUCTION

concentration will depend on the residence time in the reservoir. The chlorine concentration of
final water should be kept between 0.8 and 1.2 mg/L: above 0.8 mg/L to ensure it maintains
water disinfection within the distribution network and below 1.2 mg/L to prevent taste and
odour complaints. Prior to this investigation, the chlorine dosage in the inlet of the reservoir has

been manipulated manually based on the experience of the operators.

The aim of this project is to develop an effective real-time control strategy to predict and control
the chlorine concentration at the exit of the plant, and hence allow optimal targeting of the

chlorine concentration in water delivered into the Durban Metro region.

First, a Computational Fluid Dynamic (CFD) simulation was undertaken to gain an
understanding of the physical processes in the reservoir. However, this kind of modelling is too
computationally intensive to be applicable for real-time control. Therefore, three compartment
models were created to estimate the kinetic decay factor of the chlorine and to control the outlet
chlorine concentration. These models were solved within an extended Kalman filter. Finally,

Dynamic Matrix Control algorithm was chosen to control the outlet chlorine concentration.

1.3 DISSERTATION LAYOUT

In Chapter 2, the background of chlorine contact reservoir technologies and process control are
reviewed. Chapter 3 presents the chlorine contact reservoir and the data collected from the
plant. It considers also the viability of using a tracer test to predict the residence time
distribution of the chlorine contact reservoir. The Computational Fluid Dynamic simulation is
described in Chapter 4. Then, in Chapter 5, the different compartment models to predict the
outlet chlorine concentration are created and solved using an extended Kalman filter. Chapter 6
deals with the arrangements and properties of the controller, and how the controller was built.
Chapter 7 explains on-line implementation of the model predictive controller. Chapter 8

presents the conclusions and recommendations derived from this study.

1-4



CHAPTER 2

LITERATURE REVIEW

This chapter reviews the kinetics of chlorine disinfection, the modelling of equipment

hydraulics and tracer concentrations , and it introduces the concept of process control.

2.1 CHLORINE CONTACT RESERVOIR

As Faust et al. (1999) explained the disinfection can be traced back to about 2000 BC.
Disinfection is defined by Desjardins (1975) as the destruction or the elimination of
microorganisms liable to pass disease on to people. It was only during the 17" century that
scientists could explain why certain types of water caused illness. In the 1860s and 1870s, large
treatment and distribution facilities were developed to deliver potable water to the increasing
urban population. Robert Koch discovered in 1881 that chlorine could deactivate water borne
bacteria (American Water Works Association, 1999). Since then, the process has been improved
and several steps have been added to obtain the best possible water quality. A modern potable

water treatment plant may be represented schematically as shown in Figure 2-1.

Figure 2-1: Simplified scheme of a potable water treatment plant (Lyonnaise des eaux

(2002))

1. Pre-treatment
Water is taken from dams or rivers where it passes through wire screens at the intake points to

remove any large solid objects.

2. Mixing, Coagulation and Flocculation
Process chemicals are mixed with the water. These alter the surface charge on colloidal solids
promoting coagulation of suspended dirt particles. The particles become large enough to sink to

the bottom of the reservoir in a reasonable time.



CHAPTER 2 LITERATURE REVIEW

3. Sedimentation and Filtration
The clear water at the top of the clarifier is skimmed off and passed through filters filled with

sand and gravel to remove suspended matter.

4. Disinfection
Finally chlorine is added to kill any remaining microbes. Samples of the treated water are tested

to make sure the water is safe for drinking.

5. Distribution

The clean drinking water is normally stored in a large reservoir, whence it is distributed.

The World Health Organisation (1984) guidelines state that, to achieve virus free water,
chlorinated water should receive 30 min contact time with a minimum free chlorine residual of
0.5 mg/L. On the other hand, the customer will complain about the strong taste of the chlorine if
the concentration is above 1.2 mg/L. Therefore managers of drinking water supplies are
concerned about the control of the free residual chlorine concentration in the water which leave

the plant.

One of the process approaches that evolved since the introduction of chlorination is the chlorine
contact reservoir. As van der Walt (2002) explained, this reservoir is at the end of the treatment

plant and aims to achieve sufficient contact time between the dissolved chlorine and the water.

According to Laubush (1955) and Desjardins (1975), the products used most commonly to
obtain disinfection by chlorine are chlorine gas (Cly), sodium hypochlorite (NaOCl), calcium
hypo-chlorite (Ca(OCl),), mono-chloramines (NH,Cl) and chlorine dioxide (ClO;). Chlorine gas
is the most widely used, however sodium hypochlorite is sometimes generated on-site because it

is easy to manipulate and safe for the operator.

These two authors emphasise the definition of the different expressions:
e Combined residual chlorine is that residual chlorine existing in the water in chemical
combination with ammonia or organic nitrogen compounds.
o [Free residual chlorine is that residual chlorine existing in the water as hypochlorous
acid (HOCI) or hypochlorite ion (OCI).
e Total residual chlorine is the sum of the free residual chlorine and the combined

residual chlorine.



CHAPTER 2 LITERATURE REVIEW

However, the term chlorine is generally used for free residual chlorine concentration. Indeed it
defines the chlorine which is available to disinfect the water, and on-line instruments are
available to measure the free residual chlorine concentration. Thus, in the following work, free

residual chlorine will be termed as chlorine.

2.2 CHLORINE CONTACT RESERVOIR KINETICS

The chlorine concentration decreases with time because it is consumed during disinfection and
can be lost at free surfaces. The chlorine decay in tanks has not been investigated to the same
extent as the investigation of chlorine decay in pipelines. Viljoen et al. (1997) studied the
chlorine decay in pipelines for free chlorine and for monochloramines:
e the general formulation for an n,, order decay reaction rate is:
r=—kC"(t) 2.1
where C = chlorine concentration (mg/L)
k = chlorine kinetic factor ( (mg/L)"" /d)
t =time (d)

n = order of the reaction (-)

e free chlorine decay showed a large variation in decay rate (0.96 to 1.2 per day) and
in reaction order (0.36 to 1.22)
e a first order decay formulation proved a good compromise between accuracy and
simplicity. The formulation is given by:
r =—kC(t) 2.2)

Hua et al. (1998), Powell et al. (1999), and van der Walt (2002) reach the same conclusion and
found that the chlorine kinetic factor ranged between 0.01 per day and 6 per day. These values
have to be used with caution, because they are for the chlorine decay in pipelines. In reservoirs,
water volumes are more important so short-circuiting and re-circulation can be expected,
changing the chlorine decay. Moreover, these values include the pipe wall reaction, which does

not take place in reservoirs.

2.3 CHLORINE CONTACT RESERVOIR HYDRAULICS

The theoretical contact reservoir could be represented by a plug flow reactor. As Levenspiel
(1999) explained, a plug flow reactor is characterized by the fact that the flow of fluid through

the reactor is orderly with no element of fluid overtaking or mixing with any other element



CHAPTER 2 LITERATURE REVIEW

ahead or behind. The necessary and sufficient condition for a plug flow is for the residence time

(7) in the reactor to be the same for all fluid elements.

T= F (23)

where 7= nominal retention time (d)

V' = contact reservoir volume (ML)

F = flow rate (ML/d)
However, these hydraulic conditions of plug flow are seldom achieved in practice. Diffusion
and dispersion always exist, and turbulent regions (often including flow re-circulation and

separation) cause the flow to be unpredictable. The result is a residence time distribution (RTD).

2.4 COMBINATION OF HYDRAULICS AND KINETICS

A plug flow reactor can be approximated by an infinite number of mixed flow reactors
(Levenspiel, 1999). In the mixed reactor, the contents are well stirred and uniform throughout.
Thus, the exit stream from the reactor has the same composition as the fluid within the reactor.
Contact reservoirs can be modelled by a number of well-mixed flow elements organised in a

certain way to simulate re-circulation or dead-volume problems (Figure 2-2)

Inlet
Cy, F /’ -kCRV

[

Outlet
V CR , Fy

Figure 2-2: Well-mixed reactor scheme

Where C,= Inlet chlorine concentration (mg/L)
Cr= Outlet chlorine concentration (mg/L)
Fy = Inlet flow rate (ML/d)
Fr=Outlet flow rate (ML/d)
V' = Volume of the water (ML)
h = Height of the water (m)
k = chlorine decay factor (/d)

These unsteady balances for a well mixed reactor (Figure 2-2) can be written:

2-4



CHAPTER 2 LITERATURE REVIEW

d(CV)
dt

Chlorine: =F,C,-F,C,-kC,V (2.4)

av

Volume: = F,-F, (2.5)

for the case as here where the reacting species is in dilute solution.

2.5 TRACER TEST

Tracer tests are often used to determine the hydrodynamic behaviour of the contact reservoir as
well as the residence time distribution. A pulse or step in tracer concentration at the inlet allows
determination of the residence time distribution. The tracer species should be conservative,
easily measurable and, of course, safe for human consumption (Ducluzaux, 1999).
Several different techniques of tracing are used:

e the measurement of a tracer salt by electric conductivity since the beginning of the

century (Ducluzaux, 1999).

e the measurement of radioactive tracers by the radioactivity (Molinari, 1976).

e the measurement of fluorescent tracers by in situ fluorometers (Molinari, 1976).

e the measurement of chemical tracers by in situ chemical sensors (Ducluzaux, 1999).
A fluorescent dye is rhodamine WT but it is not very stable in chlorinated water. Phloxine B is
reported to be the most stable fluorescent dye. It is certified by the National Sanitation
Foundation International under the condition that the concentration of the phloxine B liquid in
drinking water does not exceed 0.1 pg/L (NSF International, 2000). The readings can be made
directly on a continuous-flow or an individual sample without processing. An advantage is that
a fluorometer can detect tracer concentration as low as 0.1 ng/L (Keystone Company, 2000). On
the other hand, Ducluzaux described the advantage of the different ions (iodide, lithium) as a
natural tracer, already present in the water, easy to measure with a chemical sensor (which has a